JONWAY 150 LONG GY6 ENGINE PARTS CATALOGUE

Model

JONWAY 150 LONG GY6 ENGINE

Draft 1

VENTILATION SYSTEM

Part No.

YYGYL1500100

NO. Part NO. Chinese Name Description QTY
1 [YYGYL1500101 R Fan 1
2 |GB/T5789-M6x25 V22 2 M6E%25 Flange Bolt, M6x25 4
3 [YYGYL1500102 Gk Clip, Overflow Tube A 1
4 |YYGYL1500103 FSRE Upper Shroud 1
5 [YYGYL1500104 Tk IZET IR Rubber Plug Cap, Cramming Screw 1
6 |YYGYL1500105 TS Lower Shroud 1
7 |YYGYL1500106 (T Sk KT Large Gasket, Cylinder Head 1
8 |GB/T9456-ST4.8x16 7N F Sk 11 IRARET STA.8x16 Hex Screw, Tapping ST4.8x16 4
9 [YYGYL1500107 Nk Cover, Fan 1
10 |YYGYL1500108 WL Observing Hole Cap 1
11 |YYGYL1500109 il 5 58 Duct, Carburetor Cooling 1
12 |YYGYL1500110 Ja Bh ik e Clip, Start Motor Cable 1
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Model JONWAY 150 LONG GY6 ENGINE

Draft 2

CYLINDER HEAD COVER COMP

Part No. |YYGYL1500200

NO. Part NO. Chinese Name Description QTY
1 |YYGYL1500201 ATk Cover, Cylinder Head 1
2 |YYGYL1500202 WA BRI Paper Gasket, Breather Plate 1
3 |YYGYL1500203 B ER Breather Plate 1
4 [YYGYL1500204 AT Sk 15 5 ) Gasket, Cylinder Head Cover 1
5 |GB/T845-ST3.5x10 HBR%TST3.5X 10 Screw, Tapping ST3.5x10 4
6 [YYGYL1500205 ARk Joint, Breather Tube 1
7 |YYGYL1500206 WAE Breather Tube 1
8 [YYGYL1500207 WEE R Clip, Breather Tube 2
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Model JONWAY 150 LONG GY6 ENGINE

Draft 3

CYLINDER HEAD COMP

Part No. |YYGYL1500300

17
NO. Part NO. Chinese Name Description QTY
1 [YYGYL1500301 ATk Cylinder Head 1
2 |YYGYL1500302 izl Valve, In. 1
3 |YYGYL1500303 HS Valve, Ex. 1
4 [YYGYL1500304 SRR Oil Seal, Valve Stem 9
5 [YYGYL1500305 B ORI Washer, Valve Spring 2
6 [YYGYL1500306 ST R Spring, Valve Inner 2
7 [YYGYL1500307 STV Spring, Valve Outer 2
8 |YYGYL1500308 REFE OR300 Retainer, Valve Spring 2
9 |YYGYL1500309 BUOR OR300 Cotter, Valve 4
10 [YYGYL1500310 A TNEL I ME%63 Bolt, In. Valve Stud M6x63 9
11 |YYGYL1500311 HER XK M6x32 Bolt, Ex. Valve Stud M6x32 2
12 |YYGYL1500312 KAC3E Spark Plug 1
13 |YYGYL1500313 SENAY d 10x & 8x16 Pin, Dowel ¢10xp8%16 6
14 |YYGYL1500314 LA Hh Camshaft 1
15 |YYGYL1500315 ISR Rocker Arm Assy 1
16 [YYGYL1500316 WS B R Over Breather Cam Spring Plate 1
17 |YYGYL1500317 PR Valve Rocker Arm 2
18 [YYGYL1500318 B Pin, In. Rocker Arm 1
19 |YYGYL1500319 AR IR Pin, In. Rocker Arm 1
20 [YYGYL1500320 e Holder, Rocker Arm 1
21 |GB/T95-¢8 TR 8 Plain Washer, ¢8 4
22 [GB/T6177.1-M8 12 REMS Nut, M8 4
23 |GB/T5789-M6x100 V248 R M6x100 Flange Bolt, M6x100 2
24 |YYGYL1500321 TSN Steel Gasket, Cylinder Head 1
25 |GB/T5789-M6x22 V2L WEFEMBX22 Flange Bolt, M6x22 1
26 |YYGYL1500322 SFF Guider, Cam Timing Chain 1
27 [YYGYL1500323 WRE Intake Pipe 1
28 [YYGYL1500324 4 Fixing Ring, Intake Pipe 1
29 |GB/T6177.1-M6 L2 IR EEMG Flange Nut, M6 2
30 | YYGYL1500325 R Gasket, Intake Pipe 1
31 [YYGYL1500326 B FA bR Insulator, Carburetor 1
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Model JONWAY 150 LONG GY6 ENGINE

Draft 4 CYLINDER COMP

Part No. [YYGYL1500400

R

NO. Part NO. Chinese Name Description QTY
1 [YYGYL1500401 SERLEY ¢ 10X $8X 16 Pin, Dowel ¢10x(p8x16 2
2 |YYGYL1500402 SR Paper Gasket, Cylinder 1
3 |YYGYL1500403 ALk Cylinder 1
4 |YYGYL1500404 S Gasket, Adjusting 1
5 |YYGYL1500405 VRS Adjusting Assy, Cam Timing Chain 1
6 |GB/T5789-M6x22 V222 MEXx22 Flange Bolt, M6x22 2
7 [YYGYL1500406 K Sk A2 A ME X 12 Bolt, M6x12 1

%4




&l 5 Hi i Model  [JONWAY 150 LONG GY6 ENGINE
Draft 5 RIGHT COVER COMP Part No. |YYGYL1500500

NO. Part NO. Chinese Name Description QTY
1 [YYGYL1500501 Ve Cover, R. Crankcase 1
2 |GB3452.1- 419 U R 253 B ¢ 19 Seal O-Ring, Oil Level Gauge, ¢19 1
3 |YYGYL1500502 HL R Oil Level Gauge 1
4 |YYGYL1500503 JEM Oil Filter Screen 1
5 |YYGYL1500504 JE R A Spring, Oil Filter Screen 1
6 [YYGYL1500505 JEM i Oil Filter Cap 1
7 |YYGYL1500506 SENLEY & 8x d 6x14 Pin, Dowel ¢8%p6x14 2
8 |YYGYL1500507 i AR Paper Gasket, R.Crankcase Cover 1
9 |GB9877-19.8x30x5 i i H519.8x30%5 Oil Seal, 19.8x30x5 1
10 |GB/T5789-M6x95 12 M6X95 Bolt, M6x95 4
11 |GB/T5789-M6x100 12 M6x100 Bolt, M6x100 1
12 |GB/T5789-M6x110 IZHEM6x110 Bolt, M6x110 2
13 |GB/T5789-M6x28 IRHEMBX28 Bolt, M6x28 2
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Model JONWAY 150 LONG GY6 ENGINE

Draft 6 RIGHT CRANKCASE COMP

Part No. |YYGYL1500600

5]

NO. Part NO. Chinese Name Description QTY
1 |YYGYL1500601 iR Right Crankcase Assy 1
2 |YYGYL1500602 SENLEY & 8x d6x14 Pin, Dowel p8x%@6x14 2
3 [YYGYL1500603 RAREE CRIEE) Cushion Collar, Engine Mount 1
4 [YYGYL1500604 Xk M2 M6 Bolt, M6x188 9
5 |GB/T5789-M6x50 V2222 A MEX50 Flange Bolt, M6x50 2
6 [YYGYL1500605 A A 4G (5 = a5 403 Paper Gasket, Crankcase 1
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Model JONWAY 150 LONG GY6 ENGINE

Draft 7 LEFT CRANKCASE COMP

Part No. |YYGYL1500700

b
NO. Part NO. Chinese Name Description QTY
1 |YYGYL1500701 e b AE A Left Crankcase 1
2 |GBIT276-6301 R ER 7K 6301 Bearing, 6301 1
3 |GB/T276-6002 IRV BR 7K 6002 Bearing, 6002 1
4 |GB/T276-6004 RVAER 7K 6004 Bearing, 6004 1
5 [YYGYL1500702 RS Timing Chain, Cam 1
6 |YYGYL1500703 Fi SR Tension Stem, Cam Timing Chain 1
7 |YYGYL1500704 EDAAL AR Y Bolt, Tension Stem 1
8 |GB9877-27x42x7 27 X 42x7 Oil Seal, 27x42x7 1
9 |YYGYL1500705 IR E UNEEE) Cushion Collar, Shock Absorb 1
10 [YYGYL1500706 MERE M E (KIREE) Cushion Collar, Engine Mount 1
11 |GB/T5789-M12x16 UG 2 M12 X 16 Bolt, Drain Engine Oil, M12x16 1
12 |GB/T95-M12 FHEAE 12 Washer, M12 1
13 |YYGYL1500707 R ZE i b 8] Fixing Pin, Brake Shoe 1
14 |GB/T6187.1-M8 VA 22 4 2 BEM8 Flange Lock Nut, M8 1
15 |YYGYL1500708 LXK A M6 Bolt, M6x195 9
16 |YYGYL1500709 e = i Gear Box Cover 1
17 |GB/T276-6204 PRV ER 746204 Bearing, 6204 1
18 |GB/T276-6202 BRih7K6202 Bearing, 6202 1
19 |GB/T276-6203 RIEER 7K 6203 Bearing, 6203 1
20 |GB/T95-¢8 M 8 Washer, ¢8 9
21 |GB/T5789-M8x12 PRS2SR ME X 12 Flange Bolt, Filling/Draining Gear Oil, M8x12 2
22 |YYGYL1500710 SENTAY & 8x & 6x14 Pin, Dowel p8x@6x14 2
23 |[YYGYL1500711 WisE 2 4L Paper Gasket, Gear Box 1
24 |GB9877-20%x32x6 i = 55 T 31 20x32%6 Oil Seal, Gear Box Cap, 20x32x6 1
25 [YYGYL1500712 WA Breather Tube 1
26 |GB/T5789-M6x35 VA 22 B2 FEM6%35 Flange Bolt, M6x35 2
27 |GB/T5789-M6x25 V2L IBFEMEX25 Flange Bolt, M6x25 1
28 |GB/T5789-M6x32 V222 FEMEX%32 Flange Bolt, M6x32 1
29 |GB/T5789-M6x28 L2 IR M6 28 Flange Bolt, M6x28 9
30 [GB9877-19.8x30x5 Fe H A R 319.8 X 30X 5 Oil Seal, L. Crankcase, 19.8x30x5 1
31 [YYGYL1500713 SENLE d 8xp6x14 Pin, Dowel ¢8xp6x14 2

E)




K8 K

Model

JONWAY 150 LONG GY6 ENGINE

Draft 8 LEFT CRANKCASE COVER

Part No.

4

YYGYL1500800

-

!
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NO. Part NO. Chinese Name Description QTY
1 [YYGYL1500801 A TR Guide Plate for Breather 1
2 |GB/T845-ST3.5x10 [ BUR4T ST3.5%10 Screw, Tapping ST3.5x10 4
3 |YYGYL1500802 ERLE d8X $6X14 Pin, Dowel p8xp6x14 92
4 |YYGYL1500803 Vst <k k- Ya) Gasket, L. Crankcase Cover 1
5 [YYGYL1500804 ES SR Retrain Plate, Main Stand 1
6 [YYGYL1500805 ST Clip, Brake Hose/Cable 1
7 |YYGYL1500806 e e Clip, Overflow Tube (151RS without) 1
8 |YYGYL1500807 Fi Lk Clip, Throttle Cable (151RS without) 1
9 |YYGYL1500808 ] 55 Left Crankcase Cover 1
10 |GB/T5789-M6x40 VA 22 B2 MEx40 Flange Bolt, M6x40 6
11 |GB/T5789-M6x65 V2L B FE M6 X65 Flange Bolt, M6x65 1
12 |GB/T5789-M6x70 V222 M KEMBXT0 Flange Bolt, M6x70 1
13 [GB/T5789-M6x16 L2 IR M6 16 Flange Bolt, M6x16 1
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Model JONWAY 150 LONG GY6 ENGINE

Draft 9 PISTON, CONNECTING ROD AND CRANKSHAFT COMP

Part No. |YYGYL1500900

NO. Part NO. Chinese Name Description QTY
1 |YYGYL1500901 P B A A Crankshaft & Connecting Rod Comp 1
2 |YYGYL1500902 W FEIRNER Steel Ring (1st Ring), Piston 1
3 |YYGYL1500903 W FE IR Carbon Ring (2st Ring), Piston 1
4 |YYGYL1500904 5 I AR A Oil Ring Set, Piston 1
5 [YYGYL1500905 W IE Piston 1
6 |YYGYL1500906 WEIER R Circlip, Piston Pin 2
7 1YYGYL1500907 T FE Pin, Piston 1
8 |YYGYL1500908 oL Semi-circle Key 92

A 10 CVT Model JONWAY 150 LONG GY6 ENGINE
Draft 10 CVT Part No. [YYGYL1501000
6
(5

NO. Part NO. Chinese Name Description QTY
1 |YYGYL1501001 FEEHEE A Impeller, Primary Driving System 1
2 |YYGYL1501002 EE B Collar, Primary Driving System, ¢15x924x51.5 1
3 |YYGYL1501003 EXEEES Primary Driving System 1
4 |YYGYL1501004 AR R Roll Rod, Speed Shift, Primary Driving System 6
5 |YYGYL1501005 [ i Cushion Rubber 3
6 |YYGYL1501006 AR A Speed Shift Tray 1
7 |GBI/T95-$ 12 HE b 12 Washer, @12 9
8 |GB/T6177.1-M12 HEEEM12 Nut, M12 1
9 |GB/T6187.1-M12 VR B REM12 Nut, M12 1
10 |YYGYL1501007 B E Subordinate Driven System 1
11 |YYGYL1501008 MEhEE 3% Subordinate Driven Cover 1
12 |YYGYL1501009 IR Driven Mainshaft 1
13 |[YYGYL1501010 Hp ) A (k) Center Gear 1
14 [YYGYL1501011 I Bl Final Shaft 1
15 |YYGYL1501012 A& Final Gear 1
16 [YYGYL1501013 Fzs Belt, CVT 1
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Model JONWAY 150 LONG GY6 ENGINE

Draft 11

STARTER IDLE SHAFT COMP

Part No. |YYGYL1501100

NO. Part NO. Chinese Name Description QTY
1 [YYGYL1501101 BN Driven Gear, (Starter Gear) 1
2 |YYGYL1501102 TEE AL E Starter Idle Gear Assy 1
3 [YYGYL1501103 A Pin, Starter Idle Gear 1
4 |YYGYL1501104 £ 93 Washer, Starter Idle Gear 1
5 |YYGYL1501105 Ve Starter Idle Gear 1
6 [YYGYL1501106 FLEh R i Friction Spring, Starter Idle Gear 1
7 [YYGYL1501107 VR A Spring, Starter Idle Gear 1
8 |YYGYL1501108 I U e Axle, Starter Idle Gear 1
9 |YYGYL1501109 F4 $13.8X $ 18X 16 Collar, ¢p13.8x¢18%16 2
10 [YYGYL1501110 s Kick Start Spindle Assy 1
11 [YYGYL1501111 FS T[] ) 5 Spring, Kick Return 1
12 |GB/T95- $ 14 Bl d14 Washer, @14 1
13 |YYGYL1501112 FSEAF ] ) 1) 1B Retrain Plate, Kick Start Spindle 1
14 |GB/T5789-M6x12 V222 FEMEXx12 Flange Bolt, M6x12 1
15 [YYGYL1501113 FEENFF Kick Start Pedal 1
16 |GB/T5789-M6x20 V222 FEME%20 Flange Bolt, M6x20 1
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K12 JiIREERS Model  [JONWAY 150 LONG GY6 ENGINE

Draft 12 OIL PUMP COMP Part No. |YYGYL1501200

?
. Part NO. Chinese Name Description QTY
1 [YYGYL1501201 P TRES Oil Pump 1
2 |YYGYL1501202 ML ZE 2 Bk Cover, Oil Pump 1
3 |GB/T5789-M6x12 VEE IR M6 X 12 Flange Bolt, M6x12 2
4 |YYGYL1501203 DN ERE Sprocket, Oil Pump 1
5 [YYGYL1501204 ML B Chain, Oil Pump 1
6 |GB/T6177.1-M6 12 FEM6 Nut, M6 1
7 |GBIT5789-M6x25 BZAEMB X 25 Bolt, M6x25 2
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Model JONWAY 150 LONG GY6 ENGINE

Draft 13 STARTER MOTOR

Part No. |YYGYL1501300

NO. Part NO. Chinese Name Description QTY
1 [YYGYL1501301 YR 5 i Electric Start Gear Shaft 1
2 [YYGYL1501302 VI A Electric Start Gear 1
3 [YYGYL1501303 R A P A Start Clutch Subassembly 1
4 |YYGYL1501304 R B AR Needle Bearing, Start Clutch 1
5 [YYGYL1501305 R A R 5 Start Clutch Gear 1
6 |YYGYL1501306 S Start Clutch Cover 1
7 |GB/T95- b 22 ] 22 Washer, 22 1
8 |YYGYL1501307 VO TSI S REM22 Four Claw Lock Nut, M22 1
9 |YYGYL1501308 S HLHL Start Motor 1
10 |YYGYL1501309 FE ) L IE R 2% Positive Cable, Start Motor 1
11 |GB/T93-$ 4 S 04 Spring Washer, o4 1
12 |GB/T818-M4x8 AL 25T MAX8 Screw, M4x8 1
13 |GB/T5789-M6x16 152 FEME X 16 Flange Bolt, M6x16 2
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Model |JONWAY 150 LONG GY6 ENGINE

Draft 14 [GENERATOR

PartNo. |YYGYL1501400

NO. Part NO. Chinese Name Description QTY
1 |YYGYL1501401 ez Generator Assy 1
2 |YYGYL1501402 2 P Magneto Coil, (Stator) 1
3 |YYGYL1501403 fih R e Trigger, (Flywheel) 1
4 |GB/T5781-M5x12 NS IEFEMEx12 Hex Bolt, M5x12 2
5 [GB/T6187.1-M12 BN IERIML2 Flange Lock Nut, M12 1
6 |GB/T5789-M6x22 V22 2R MEXx22 Flange Bolt, M6x22 2
7 |YYGYL1501404 Tl F M2k e Circlip, Generator 1
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